
 

 

 

 

 

 

 

 

 

 

 

Regional Recycled Water Program 

Conceptual Planning Studies Report 

 

 

Appendices 

 

Report No. 1618 

 

 

 

February 21, 2019 



 

 

 



Regional Recycled Water Program|Conceptual Planning Studies Report 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Appendices 

 

  



Regional Recycled Water Program|Conceptual Planning Studies Report 

 

This page intentionally left blank. 

 



Regional Recycled Water Program|Conceptual Planning Studies Report  

 

Appendix A: 

Detailed Comparison of Phasing Alternatives 

  



Regional Recycled Water Program|Conceptual Planning Studies Report  

 

This page intentionally left blank. 

  



Regional Recycled Water Program|Conceptual Planning Studies Report Page A-1 
[...]
Figure 2.1 – Aerial View of JWPCP ........................................................................................... 2.1 
Figure 3.1 – Approach for Selection of Recommended Process Trains ............................. 3.2 
Figure 4.1 – Schematic of ANITATM Mox Process (Courtesy of Veolia) ................................ 4.2 
Figure 4.2 – Schematic of Secondary Facilities Retrofit to N-only Secondary MBR 

at JWPCP ..................................................................................................................... 4.3 
Figure 4.3 – Schematic of Secondary Facilities Retrofit to NdN Secondary MBR at 

JWPCP .......................................................................................................................... 4.4 
Figure 4.4 – Example Layout of GE’s ZeeWeed MBR system (Courtesy of GE) ................. 4.5 
Figure 4.5 – Schematic of BIOSTYR® Process (Courtesy of Veolia) ...................................... 4.6 
Figure 4.6 – Example Cross-section of Submerged MF System ........................................... 4.7 
Figure 4.7 – Process Schematic of a Two Pass RO System ................................................... 4.8 
Figure 4.8 – Xylem Wedeco K-143 UV Reactor (Courtesy of Xylem) .................................. 4.9 
Figure 4.9 – Schematic of the Batch Lime Feeding System (Courtesy of RDP 

Tekkem) ........................................................................................................................ 4.9 
Figure 5.1 – Process Schematics for Train 1 Variants ............................................................. 5.2 
Figure 5.2 – Process Schematics of Train 2 Variants .............................................................. 5.4 
Figure 5.3 – Process Schematics for Train 3 Variants ............................................................. 5.6 
Figure 5.4 – Process Schematics for Train 4 Variants ............................................................. 5.8 
Figure 5.5 – Process Schematic for Train 5 .............................................................................. 5.9 
Figure 6.1 – Process Schematic of JWPCP ............................................................................. 6.4 
Figure 7.1 – Capital Cost Estimate for 150-MGD Trains that Meet TN ≤ 10 mg/L ............... 7.7 
Figure 7.2 – NPV Total Cost RO Product Water for 150-MGD Trains that Meet TN ≤ 

10 mg/L ........................................................................................................................ 7.8 
Figure 7.3 – NPV Unit Cost RO Product Water for 150-MGD Trains that Meet TN ≤ 10 

mg/L ............................................................................................................................. 7.9 
Figure 7.4 – O&M Cost Estimate for 150-MGD Trains that Meet TN ≤ 10 and ≤ 3.5 

mg/L ........................................................................................................................... 7.10 
Figure 7.5 – Capital Cost Estimate for 150-MGD Trains that Meet TN ≤ 3.5 mg/L............ 7.11 
Figure 7.6 – NPV Total Cost RO Product Water for 150-MGD Trains that Meet TN ≤ 

3.5 mg/L ..................................................................................................................... 7.12 
Figure 7.7 – NPV Unit Cost RO Product Water for 150-MGD Trains that Meet TN ≤ 

3.5 mg/L ..................................................................................................................... 7.13 
Figure 9.1 – Capacity vs Cost Curve for RO Product Water from Selected Trains ........... 9.2 
 
  



NITROGEN MANAGEMENT EVALUATION FOR FULL-SCALE ADVANCED WATER TREATMENT FACILITY 

vi 
 

LIST OF APPENDICES 

 DESIGN CRITERIA FOR UNIT PROCESSES .................................................. A.1 
A.1 Joint Water Pollution Control Plant ............................................................................. A.1 
A.2 Centrate Treatment ...................................................................................................... A.3 
A.3 Secondary Membrane Bioreactor .............................................................................. A.4 
A.4 Tertiary Membrane Bioreactor ..................................................................................... A.7 
A.5 Tertiary Biologically Active FilTer .................................................................................. A.9 
A.6 Membrane Filtration .................................................................................................... A.10 
A.7 Reverse Osmosis........................................................................................................... A.11 
A.8 Post-RO Treatment ....................................................................................................... A.12 

A.8.1 UV/AOP ....................................................................................................... A.12 
A.8.2 Stabilization ................................................................................................. A.12 

 SUMMARY OF COST ESTIMATES FOR UNIT PROCESSES ............................ B.1 
B.1 JWPCP Secondary Treatment O&M Costs ................................................................. B.1 
B.2 N-only Biological Unit Processes .................................................................................. B.2 
B.3 N-only Biological Unit Processes with Centrate Treatment ...................................... B.3 
B.4 NdN Biological Unit Processes ...................................................................................... B.4 
B.5 NdN Biological Unit Processes with Centrate Treatment ......................................... B.5 
B.6 Membrane Filtration ...................................................................................................... B.6 
B.7 Reverse Osmosis............................................................................................................. B.7 
B.8 Post-RO Treatment ......................................................................................................... B.8 
B.9 Centrate Treatment ...................................................................................................... B.9 

 COST BREAKDOWN FOR UNIT PROCESSES ............................................... C.1 
C.1 Equipment ..................................................................................................................... C.1 
C.2 Civil ................................................................................................................................. C.7 
C.3 Land and Remediation ............................................................................................... C.8 
C.4 Power ............................................................................................................................. C.9 
C.5 Chemicals .................................................................................................................... C.14 
C.6 Labor ............................................................................................................................ C.19 
C.7 Replacement Parts ..................................................................................................... C.20 

C.7.1 MBR Replacement Parts .......................................................................... C.20 
C.7.2 MF Replacement Parts ............................................................................ C.20 
C.7.3 RO Replacement Parts ............................................................................ C.21 
C.7.4 UV/AOP Replacement Parts ................................................................... C.24 

C.8 Solids Disposal ............................................................................................................. C.25 

 RESPONSE TO COMMENTS FROM THE ADVISORY PANEL ........................ D.1 

 



NITROGEN MANAGEMENT EVALUATION FOR FULL-SCALE ADVANCED WATER TREATMENT FACILITY 

 

  vii 
  

Abbreviations 

Abbreviation Definition 

ac Acre 

ac-ft Acre foot 

AOP Advanced Oxidation Process 

AWT Advanced Water Treatment 

BAF Biologically Active Filter 

BIM Building Information Model 

BOD Biochemical Oxygen Demand 

CA California 

cBOD Carbonaceous Biochemical Oxygen Demand 

DAF Dissolved Air Flotation 

DDW Division of Drinking Water 

Sanitation Districts Sanitation Districts of Los Angeles County 

EED Electrical Energy Dose 

FAT Full Advanced Treatment 

ft Feet 

gfd Gallon per Square Foot per Day 

gpd Gallons per Day 

gfd Gallons per Square Foot per Day 

gpm Gallons per Minute 

gpm/ft2 Gallons per Minute per Square Foot 

hp Horsepower 

hr hour 

HPOAS High Purity Oxygen Activated Sludge 

HRT Hydraulic Retention Time 

IPR Indirect Potable Reuse 

JWPCP Joint Water Pollution Control Plant 

kWh Kilowatt Hours 

lb Pound 

lb/d Pound per Day 

LSI Langelier Saturation Index 

MBR Membrane Bioreactor 

Metropolitan Metropolitan Water District of Southern California 

MG Million Gallons 

mg/L Milligrams per liter 

MGD Million Gallons per Day 



NITROGEN MANAGEMENT EVALUATION FOR FULL-SCALE ADVANCED WATER TREATMENT FACILITY 

 

  viii 
  

min Minute 

mJ/cm2 Mill joules per Square Centimeter 

MLSS Mixed Liquor Suspended Solids 

MLVSS Mixed Liquor Volatile Suspended Solids 

N Nitrogen 

NDEA N-Nitrosodiethylamine 

NDMA N-Nitrosodimethylamine 

NdN Nitrification-Denitrification 

NDPA N-Nitrosopropylamine 

ng/L Nanograms per Liter 

NL Notification Level 

N-only Nitrification only 

NO2 Nitrite 

NO3 Nitrate 

NOX Oxides of Nitrogen 

NPV Net Present Value 

O&M Operation and Maintenance 

OC Orange County 

OPCC Opinion of Probable Construction Cost 

RAS Return Activated Sludge 

RO Reverse Osmosis 

SNMP Salt and Nutrient Management Plan 

SRT Solids Retention Time 

TDS Total Dissolved Solids 

TIN Total Inorganic Nitrogen 

TKN Total Kjeldahl Nitrogen 

TN Total Nitrogen 

tpd Tonnes per Day  

TSS Total Suspended Solids 

UV Ultraviolet 

VSS Volatile Suspended Solids 

WAS Waste Activated Sludge 
 
 



NITROGEN MANAGEMENT EVALUATION FOR FULL-SCALE ADVANCED WATER TREATMENT FACILITY 

 

  ix 
 

Acknowledgements 

The Nitrogen Management Committee consisted of the following members: 

Sanitation Districts of Los Angeles County 

• Ken Rademacher  

• Nikos Melitas  

• Bruce Mansell  

• Michael Liu  

Metropolitan Water District of Southern California 

• Sun Liang  

• Gloria Lai-Bluml  

• Joyce Lehman  

• Zakir Hirani (Stantec) 

The committee members appreciate valuable input from John Bednarski (Metropolitan Water 
District of Southern California), Martha Tremblay (Sanitation Districts of Los Angeles County) and 
Paul Brown (Paul Redvers Brown Inc.).  Technical review of the report by the following advisory 
panel members is highly appreciated:   

• Dr. David Jenkins, Professor Emeritus, University of California, Berkeley 

• Joseph Reichenberger, Professor, Loyola Marymount University 

• Dr. Paul Westerhoff, Professor, Arizona State University 

• Ed Means, Means Consulting 

Comments from the advisory panel members on this report and response to those comments from 
the nitrogen management committee are attached in Appendix D. 

 

 

    

 

 



 

This page intentionally left blank. 

 



NITROGEN MANAGEMENT EVALUATION FOR FULL-SCALE ADVANCED WATER TREATMENT FACILITY 

 

 1.1 
 

1.0 EXECUTIVE SUMMARY 

The Metropolitan Water District of Southern California (Metropolitan) and Sanitation Districts of Los 
Angeles County (Sanitation Districts) are jointly exploring the potential of building a 150-MGD 
advanced water treatment (AWT) Facility that will treat non-nitrified secondary effluent from the 
Sanitation Districts’ Joint Water Pollution Control Plant (JWPCP) in Carson, CA (Figure 1.1).   

 

Figure 1.1 – Aerial View of JWPCP  

JWPCP is a 400-MGD capacity high-purity oxygen activated sludge (HPOAS) facility that 
discharges its treated effluent (secondary effluent) to the ocean.  The existing process was neither 
designed to oxidize ammonia to nitrate nor to remove nitrogen from the effluent.  Previous pilot-
scale studies have shown that with additional advanced treatment, JWPCP’s effluent can be 
beneficially reused to supplement local potable supplies through groundwater recharge.   

Nitrogen management in an advanced water treatment (AWT) facility at the JWPCP will be 
crucial for potable reuse to meet water quality objectives.  The objective of this study was to 
identify and evaluate alternatives to manage nitrogen for the proposed AWT Facility.  The 
approach used identified a holistic nitrogen management strategy, considering the potential 
treatment options at the JWPCP and/or AWT Facility.  For the purpose of the evaluation, it was 
assumed that the AWT facility would be located on the former Fletcher Oil and Refinery Company 
(FORCO) property.   



NITROGEN MANAGEMENT EVALUATION FOR FULL-SCALE ADVANCED WATER TREATMENT FACILITY 

 

 1.2 
 

A demonstration facility is currently under construction to provide testing opportunities for 
potential AWT trains.  Demonstration testing is anticipated to start in early 2019 to evaluate the 
operational and water quality performance of the potential train to obtain approval from the 
Division of Drinking Water (DDW).  The performance of nitrogen removal will be assessed during 
the demonstration testing.  In addition to supporting the regulatory approval process, the 
demonstration facility would also help to develop and optimize full-scale design, refine capital 
and operational costs for the full-scale AWT Facility, facilitate operational coordination between 
Metropolitan and the Sanitation Districts, and serve as a vehicle for public outreach and 
acceptance.     

Treated water from the full-scale AWT Facility could be used to recharge four groundwater basins: 
Main San Gabriel, West Coast, Central and Orange County.  One of the key requirements of the 
Groundwater Replenishment Regulations in Title 22 California Code of Regulations (CCR) Division 
4, Chapter 3, is that the concentration of total nitrogen (TN) in recycled or recharge water must 
not exceed 10 mg/L (State Water Resources Control Board, 2015).  In addition to Title 22 criteria, 
recycled water must also comply with water quality standards and objectives in applicable Water 
Quality Control Plans (Basin Plans), Salt and Nutrient Management Plans (SNMPs), and other 
applicable regulations and policies to protect water quality and the beneficial uses of surface 
water and groundwater.   

Basin Plans for Main San Gabriel, West Coast, and Central Basins have nitrate and nitrate + nitrite 
limits of 10 mg/L-N, and as such, one water quality goal for the AWT Facility effluent  was defined 
as TN ≤ 10 mg/L.  A lower nitrate limit has been applied by the Santa Ana Regional Water Quality 
Control Board (RWQCB) in the Orange County Basin due to basin-specific nitrate issues.  The 
Orange County Basin Plan limit for nitrate is 3.4 mg/L-N based on assimilative capacity findings, 
whereas the Orange County Water District’s (OCWD’s) permit (Order No. R8-2016-0051) requires 
meeting an even lower nitrate level of 3 mg/L-N.  For the purpose of this evaluation, a nitrate goal 
corresponding to the Basin Plan objective of 3.4 mg/L-N was defined.   Practically speaking, since 
any ammonia remaining in treated water would still have the potential to nitrify after leaving the 
AWT Facility, a nitrate limit would be adhered to by ensuring an equivalent total nitrogen limit at 
the AWT Facility effluent.  Also, since some residual organic nitrogen (<0.1 mg/L-N) would be 
present in RO permeate, TN ≤ 3.5 mg/L was defined as a water quality goal for AWT Facility effluent 
if used for recharge in the Orange County Basin.  It should be noted that the unit processes in the 
process trains can be optimized to achieve lower effluent TN (< 3 mg/L), if required in future.  For 
[...]
Regional Recycled Water Program (RRWP) to create a new water resource with regional benefit 
for Southern California, including a new conveyance system to deliver the water to four 
groundwater basins. 

 

Figure 2.1 – Aerial View of JWPCP 

JWPCP is a 400-MGD capacity high-purity oxygen activated sludge (HPOAS) facility that produces 
non-nitrified effluent, most of which is sent to the ocean through two existing tunnels and four 
outfalls.  Currently, JWPCP receives and treats approximately 260 MGD of wastewater flow.  The 
existing process was neither designed for ammonia nor nitrogen removal.  Previous pilot studies 
have shown that with additional advanced treatment, a portion of JWPCP’s secondary effluent 
could be beneficially reused to supplement local potable supplies through groundwater 
recharge.  Treated water from the AWT Facility could be used to recharge four groundwater 
basins: Main San Gabriel, West Coast, Central and Orange County.   

The potential AWT Facility would be located east of the existing secondary treatment basins on 
the Sanitation Districts’ former Fletcher Oil and Refinery Company (FORCO) property that is 
currently being remediated for soil contamination.  Constructing a full-scale project on the FORCO 



NITROGEN MANAGEMENT EVALUATION FOR FULL-SCALE ADVANCED WATER TREATMENT FACILITY 

 
 

 2.2 
 

property would require a varying degree of contaminated soil management based on which 
process train was selected.   

Nitrogen management in an AWT Facility at the JWPCP will be crucial for potable reuse to meet 
specific water quality goals.  A Nitrogen Management Committee was formed on April 6, 2017 to 
explore cost-effective and reliable alternatives and identify a holistic nitrogen management 
strategy, considering the potential treatment options at both the JWPCP and AWT Facility. 

A demonstration facility is currently under construction to provide testing opportunities for 
potential AWT trains.  Demonstration testing is anticipated to start in early 2019 to evaluate the 
operational and water quality performance of the proposed trains in order to obtain approval 
from DDW for the overall pathogen log removal credit and ultimately to secure a water recycling 
permit.  The performance of nitrogen removal will be assessed during demonstration testing.  In 
addition to supporting the regulatory approval process, the demonstration facility would help to 
develop and optimize full-scale design, refine capital and operational costs for the full-scale AWT 
Facility, facilitate operational coordination between Metropolitan and the Sanitation Districts, and 
serve as a vehicle for public outreach and acceptance. 

   



NITROGEN MANAGEMENT EVALUATION FOR FULL-SCALE ADVANCED WATER TREATMENT FACILITY 

 
 

 3.1 
 

3.0 APPROACH 

Figure 3.1 shows the approach for selection of recommended process trains.  This selection was 
conducted in five major steps:  

1) Selection of Unit Processes 

2) Formation of Process Trains 

3) Water Quality Projections 

4) Cost Analysis 

5) Qualitative Evaluation of Process Trains and Recommendation 

The evaluation culminated in a recommended shortlist of process trains for consideration and final 
selection by Metropolitan and the Sanitation Districts.  Specific recommendations for further 
evaluation of each train were also developed.  Each of these steps is discussed in detail in the 
following sections. 

3.1 SELECTION OF UNIT PROCESSES  

The first major step was the selection of unit processes to form process trains.  The approach for 
unit process selection first included a review of previous work conducted by the Sanitation Districts, 
which was summarized in an earlier report (Sanitation Districts of Los Angeles County, October 
2016).  Since 2009, the Sanitation Districts’ Wastewater Research Section has been evaluating 
nitrogen treatment options at JWPCP for meeting potential regulatory requirements and for 
conditioning the secondary effluent for further treatment and reuse.  Through literature surveys 
and pilot testing conducted between 2009 and 2016, 15 nitrogen treatment processes were 
identified.  Three more processes (Secondary MBR – Replacement, Membrane Aerated Biofilm 
Reactor (MABR) and MF + RO) not considered by the Sanitation Districts during the initial 
evaluation, were added for evaluation (shown in bold in Table 3.1).   

The processes were classified based on location within JWPCP treatment processes:  

• Within secondary treatment involving replacement or retrofit of the existing HPOAS 
process, 

• After secondary treatment as add-on or tertiary processes, and  

• Treatment of the nitrogen-rich centrifuge centrate stream in the JWPCP (sidestream 
treatment).   

 



NITROGEN MANAGEMENT EVALUATION FOR FULL-SCALE ADVANCED WATER TREATMENT FACILITY 

 
 

 3.2 
 

 

 

Figure 3.1 – Approach for Selection of Recommended Process Trains



NITROGEN MANAGEMENT EVALUATION FOR FULL-SCALE ADVANCED WATER TREATMENT FACILITY 

 
 

 3.3 
 

Table 3.1 – Processes Evaluated for Nitrogen Management 

Class Process Ranking 

HPOAS Replacement/Retrofit Air BNR-AS (Replacement) Tier 3 

 HPO BNR-AS (Retrofit) Tier 3 

 IFAS (Retrofit) Tier 3 

 MBR (Retrofit) Tier 1 

 MBR (New) Tier 1 

 BioMag (Retrofit) Tier 3 

 MABR (Retrofit) Tier 3 

Add-On (Tertiary) Treatment Air BNR-AS Tier 3 

 MBBR Tier 3 

 MBR Tier 1 

 BAF Tier 1 

 Ammonia Stripping Tier 3 

 Ion Exchange Tier 3 

 Breakpoint Chlorination Tier 3 

 Deammonification Tier 2 

 MF + RO Tier 1 

Sidestream/Centrate Treatment Bioaugmentation Tier 2 

 Deammonification Tier 1 

1. Processes in bold font are additional processes that were not considered in the original evaluation by the 
Sanitation Districts. 

2. BNR: Biological Nutrient Removal; AS: Activated Sludge; HPO: High Purity Oxygen; IFAS: Integrated Fixed-
film AS; MABR: Membrane Aerated Biofilm Reactor; MBBR; Moving Bed Biofilm Reactor.  

These processes were then evaluated against the following criteria: ability to meet treatment 
objectives, technology maturity, ease of operation, ability to implement at the JWPCP, and 
impacts on existing operation.  These unit processes were ranked from Tier 1 to 3 with Tier 1 being 
most suitable for implementation.  The following Tier 1 unit processes were used by the Nitrogen 
Management Committee to form process trains: 

1) Secondary MBR (Retrofit and New) 
2) Tertiary MBR 
3) Tertiary BAF 
4) MF 
5) RO 
6) Deammonification (Centrate Treatment) 

Detailed description of the Tier 1 unit processes is provided in Section 4. 



NITROGEN MANAGEMENT EVALUATION FOR FULL-SCALE ADVANCED WATER TREATMENT FACILITY 

 
 

 3.4 
 

3.2 FORMATION OF PROCESS TRAINS 

After the selection of unit processes, the second major step was to form process trains for 
evaluation (Table 3.2).  Five base trains, with 4 of the 5 trains having several variants, were 
developed.  Including the variants, a total of 17 process trains were developed for evaluation.  A 
detailed description of the selected process trains may be found in Section 5. 

The process design included selection of design flows, feed water characteristics, product water 
quality goals, design criteria, and sizing of the unit processes.   Information pertaining to unit 
process design may be found in Section 6 and Appendix A.  After unit process designs were 
completed, preliminary costs estimates were developed.  The methodologies for developing cost 
estimates are discussed in Section 7 and the summary of cost estimates for unit processes are 
shown in Appendix B.  Further cost breakdown for unit processes for different capital and O&M 
cost categories is shown in Appendix C. 

Table 3.2 – Process Trains Evaluated for Nitrogen Management 

 Process Train Description 

Train 1A N-only Secondary MBR (Retrofit) + RO  

Train 1B NdN Secondary MBR (Retrofit) + RO 

Train 1C Centrate Treatment + N-only Secondary MBR (Retrofit) + RO 

Train 1D Centrate Treatment + NdN Secondary MBR (Retrofit) + RO 

Train 2A N-only Tertiary MBR + RO  

Train 2B NdN Tertiary MBR + RO (Process train at Metropolitan’s Demonstration Plant) 

Train 2C Centrate Treatment + N-only Tertiary MBR + RO 

Train 2D Centrate Treatment + NdN Tertiary MBR + RO 

Train 2E N-only Tertiary MBR + Two Pass RO 

Train 3A N-only Tertiary BAF + MF + RO  

Train 3B NdN Tertiary BAF + MF + RO 

Train 3C Centrate Treatment + N-only Tertiary BAF + MF + RO 

Train 3D Centrate Treatment + NdN Tertiary BAF + MF + RO 

Train 4A MF + RO  

Train 4B Centrate Treatment + MF + RO  

Train 4C MF + Two Pass RO 

Train 5 NdN Secondary MBR + RO 

 



NITROGEN MANAGEMENT EVALUATION FOR FULL-SCALE ADVANCED WATER TREATMENT FACILITY 

 
 

 3.5 
 

3.3 WATER QUALITY PROJECTIONS 

Water quality projections were developed for each process train; further details are provided in 
Section 6.5.  These water quality projections were used to divide the process trains into two groups 
based on the RO product water quality goals (TN ≤ 10 mg/L and TN ≤ 3.5 mg/L).  From the 17 
process trains, nine trains that met the more stringent water quality goal (TN ≤ 3.5 mg/L), were 
considered for further evaluation. 

3.4 COST ANALYSIS 

Cost estimates, developed during Step 2, were used to eliminate the process trains that were the 
most expensive among the nine trains shortlisted based on water quality projections.  The process 
trains that did not provide any added cost benefit (e.g. Train 1B vs 1D and Train 2B vs 2D – refer to 
Section 7.2 for cost comparison) were also eliminated, leaving five process trains for further 
evaluation. 

3.5 QUALITATIVE EVALUATION OF PROCESS TRAINS AND 
RECOMMENDATIONS 

The final step of the study was to assess the pros and cons of the five selected trains against the 
following, pre-defined set of criteria: 

 Ability to meet water quality goal 

 Operational complexity (technology) 

 Operational reliability and redundancy 

 Technology maturity 

 RO product water NPV 

 Environmental impact 

 Constructability 

Results of the qualitative evaluation of the five shortlisted trains are shown in Section 8.  Also, in 
order to assess the economic viability of these trains with respect to capacity phasing, an 
economy of scale analysis was conducted.  Capital and O&M costs were used to develop a cost 
curve that showed the RO product water cost against different plant flow-rates; results are shown 
in Section 9.  Specific recommendations for further evaluation of each train are discussed in 
Section 10. 

 
 
 
 



 

This page intentionally left blank. 

 



NITROGEN MANAGEMENT EVALUATION FOR FULL-SCALE ADVANCED WATER TREATMENT FACILITY 

 
 

 4.1 
 

4.0 DESCRIPTION OF UNIT PROCESSES  

The following section provides a brief description of each unit treatment process included in the 
process trains. The design criteria for each process are presented in Appendix A.  

4.1 CENTRATE TREATMENT WITH DEAMMONIFICATION 

At JWPCP, solids from anaerobic digestion are dewatered in the centrifuges with the aid of a 
polymer.  Centrate is the liquid stream separated from the dewatered solids.  Polymer helps in floc 
formation and improve separations of liquid from solids.  The dewatered solids are hauled offsite 
while the centrate is further treated in Dissolved Air Flotation (DAF) units before returning to the 
headworks.  DAF-treated centrate currently contributes approximately 25% of the plant’s nitrogen 
loading. One way of reducing the nitrogen loading to the JWPCP is to treat the nitrogen-rich 
centrate. Solids processing and centrate treatment cannot be restricted to just the flow into the 
AWT Facility but must be applied to the entire 260 MGD JWPCP flow. 

Centrate treatment with deammonification involves a nitritation step (conversion of ammonia to 
nitrite) followed by an anaerobic ammonia oxidation step, also known as anammox (conversion 
of ammonia and nitrite to nitrogen gas).  Use of anammox-based treatment is economical 
because nitritation requires substantially lower process air (by 40 to 60%) than nitrification.  
Additionally, since the process converts ammonia and nitrite to nitrogen gas, no carbon addition 
is required for denitrification.  The proper conditions required for anammox can be achieved in an 
engineered environment that sustains both ammonia oxidizing bacteria (AOBs) and anammox 
bacteria.  The process is designed to achieve around 80-90% removal of ammonia and 
approximately 70-80% removal of TIN.  

For the purpose of this evaluation, the ANITATM Mox MBBR by Veolia (Figure 4.1) was selected for 
basis of design to treat the centrate stream.  It is an attached-growth process, where a layered 
biofilm grows on the surface of proprietary fluidized plastic media.  The process takes place in a 
reactor where the flow and continuous aeration keeps the media suspended.   



NITROGEN MANAGEMENT EVALUATION FOR FULL-SCALE ADVANCED WATER TREATMENT FACILITY 

 
 

 4.2 
 

 

Figure 4.1 – Schematic of ANITATM Mox Process (Courtesy of Veolia) 

 

The media in the reactor are continuously fluidized and the process does not require 
backwashing.  The outer layer of the biofilm on the media is exposed to dissolved oxygen and 
remains aerobic while the inner biofilm layer is anaerobic.  Oxidation of ammonia to nitrite takes 
place in the outer aerobic layer, while the anammox reaction (ammonia and nitrite are oxidized 
to nitrogen gas) takes place in the anaerobic layer.  The system is designed as a single reactor 
with air diffusers at the bottom of the tank and screens at the surface outlet to retain the media.  
The design criteria are provided in Appendix A.2. 

4.2 SECONDARY MEMBRANE BIOREACTOR  

The secondary MBR process involves treating primary effluent from JWPCP with either complete 
nitrification only (N-only) or complete nitrification and partial denitrification (NdN).  Secondary 
MBR at JWPCP could be implemented by either (1) retrofitting the current activated sludge 
reactors and secondary clarifiers or (2) building a new MBR at the AWT site.  For both of these 
options, the biological system for the secondary MBR was designed for a solids retention time (SRT) 
of at least 10 days to ensure complete nitrification.  For the NdN configurations (retrofit and new), 
the anoxic basins were sized to target an MBR filtrate nitrate concentration of <14 mg/L-N without 
carbon addition.  At this target level of MBR filtrate nitrate concentration and an 80% nitrate 
rejection by RO, the nitrate concentration in the treated water is expected to be less than 3.4 
mg/L-N.  Process modeling using BioWin was performed to calculate the anoxic and aerobic basin 
volumes for the secondary MBR.       

When operating with the secondary MBR NdN configuration, primary effluent would be fed to the 
anoxic tank first.  Mixed liquor would flow from the anoxic tank to the aerobic tank, then into the 
membrane modules for solids separation.  The carbon present in JWPCP’s primary effluent would 
be utilized for denitrification eliminating the need for supplemental carbon.  Due to site constraints, 
a single recycle flow combining solids and nitrate recycle would be utilized.  The design criteria for 
the secondary MBR process is provided in Appendix A.3.  For the purpose of this evaluation, GE’s 
ZeeWeed MBR system was used for the basis of design. 



NITROGEN MANAGEMENT EVALUATION FOR FULL-SCALE ADVANCED WATER TREATMENT FACILITY 

 
 

 4.3 
 

Figure 4.2 presents the schematic for retrofitting JWPCP’s secondary treatment facilities to N-only 
secondary MBR and Figure 4.3 presents the schematic for the NdN retrofit.  For the N-only 
configuration, the existing reactors would stay in the current mode of operation (HPOAS) and the 
secondary clarifiers would be equipped with fine bubble diffused aeration to provide additional 
aerobic tank volume.  For the NdN configuration, to achieve the target effluent nitrate 
concentration, the existing reactors and a small portion of the secondary clarifiers would be used 
as anoxic zones for denitrification.  The majority of the secondary clarifiers would be converted to 
[...]
is used to reduce and control the final pH, independently of mineral addition.  A schematic of the 
lime feed system is shown Figure 4.9. 

 

Figure 4.9 – Schematic of the Batch Lime Feeding System (Courtesy of RDP Tekkem) 

 



 

This page intentionally left blank. 

 



NITROGEN MANAGEMENT EVALUATION FOR FULL-SCALE ADVANCED WATER TREATMENT FACILITY 

 
 

 5.1 
 

5.0 DESCRIPTION OF PROCESS TRAINS  

This section describes the various process trains that were developed to meet the nitrogen 
management goals established for this study.  Since UV/AOP and stabilization are common to all 
trains, the description of trains is limited up to RO process effluent – the last unit process in the trains 
for achieving nitrogen removal.   

5.1 TRAIN 1 – SECONDARY MBR (RETROFIT) + RO  

Train 1 involves retrofitting four HPOAS trains (200 MGD) at the JWPCP with secondary MBR.  MBR 
filtrate is treated further using RO to meet the water quality goals.  Four variants of Train 1 were 
evaluated.  Figure 5.1 presents the process schematics of Train 1 variants.    

5.1.1 Train 1A – N-only Secondary MBR (Retrofit) + RO 

Train 1A utilizes secondary MBR for full nitrification and relies on RO for removal of the majority of 
nitrate.  When retrofitting JWPCP with N-only secondary MBR, the existing reactors at JWPCP would 
continue to be used as aerobic zones and, the majority of the oxygen demand (~75%) for organics 
and ammonia removal would be met using the existing cryogenic system.  Secondary clarifiers 
would be repurposed to provide additional aerobic zone volume and to house the membranes.    

5.1.2 Train 1B – NdN Secondary MBR (Retrofit) + RO 

Train 1B utilizes secondary MBR for full nitrification and partial denitrification (NdN).  Based on 
process modeling, the carbon available in the JWPCP primary effluent is sufficient to achieve an 
MBR filtrate nitrate concentration of <14 mg/L-N.  RO is expected to remove 80% of the remaining 
nitrate.  Without centrate treatment, Train 1B would require derating of JWPCP’s secondary 
process by up to 10%.  

With this retrofit, some of the existing reactors would be converted to anoxic zones for 
denitrification by replacing their surface aerators in the reactors with mixers.  Secondary clarifiers 
would be repurposed to serve as anoxic and aerobic zones and to house the MBR membranes.     

5.1.3 Train 1C – Centrate Treatment + N-only Secondary MBR (Retrofit) + RO 

Train 1C is identical to Train 1A with centrate treatment upstream of the MBR process to lower the 
nitrogen loading to the JWPCP mainstream process.     

5.1.4 Train 1D – Centrate Treatment + NdN Secondary MBR (Retrofit) + RO 

Train 1D is identical to Train 1B with centrate treatment upstream of the MBR process to lower the 
nitrogen loading to the JWPCP mainstream process. With centrate treatment, derating of JWPCP’s 
secondary process would not be necessary.  



NITROGEN MANAGEMENT EVALUATION FOR FULL-SCALE ADVANCED WATER TREATMENT FACILITY 

 
 

 5.2 
 

 

 

Figure 5.1 – Process Schematics for Train 1 Variants



NITROGEN MANAGEMENT EVALUATION FOR FULL-SCALE ADVANCED WATER TREATMENT FACILITY 

 
 

 5.3 
 

5.2 TRAIN 2 - TERTIARY MBR + RO 

Train 2 involves constructing a new tertiary MBR at the AWT site.  MBR filtrate would be treated 
further with RO to meet water quality goals.  Since the tertiary MBR would be a new facility sized 
based on nitrogen removal requirements, adding centrate treatment would lower the nitrogen 
loading and subsequently reduce the bioreactor basin volumes, the process aeration and the 
supplemental carbon addition.  Five variants of Train 2 were evaluated.  Figure 5.2 presents the 
process schematics of Train 2 variants.  

5.2.1 Train 2A – N-only Tertiary MBR + RO 

Train 2A uses tertiary MBR for full nitrification and relies on RO for removal of the majority of nitrate 
produced by biological nitrification process. This nitrate would be captured in the RO brine and 
discharged to the ocean.   

5.2.2 Train 2B – NdN Tertiary MBR + RO 

Train 2B uses tertiary MBR for full nitrification and partial denitrification.  Since JWPCP’s secondary 
effluent contains little biodegradable carbon, supplemental carbon addition will be required for 
denitrification.  Based on process modeling, approximately 32,100 gallons of supplemental carbon 
would be required daily to achieve sufficient nitrogen removal by MBR such that with additional 
removal by RO, the final product water TN concentration would be less than 3.5 mg/L.   

5.2.3 Train 2C – Centrate Treatment + N-only Tertiary MBR + RO 

Train 2C is identical to Train 2A with centrate treatment upstream to lower the nitrogen loading to 
JWPCP’s mainstream process.   

5.2.4 Train 2D – Centrate Treatment + NdN Tertiary MBR + RO 

Train 2D is identical to Train 2B with centrate treatment upstream to lower the nitrogen loading to 
JWPCP’s mainstream process.     

5.2.5 Train 2E – N-only Tertiary MBR + Two Pass RO 

Train 2E requires addition of a second pass RO to Train 2A to remove additional nitrogen from the 
first pass RO permeate.  The second pass of the two pass RO would treat a portion (up to 
approximately 63%) of the permeate from the first pass; this treated water would be blended with 
the remaining permeate from the first pass to meet the TN goal of < 3.5 mg/L-N.   



NITROGEN MANAGEMENT EVALUATION FOR FULL-SCALE ADVANCED WATER TREATMENT FACILITY 

 
 

 5.4 
 

 

 

Figure 5.2 – Process Schematics of Train 2 Variants 

 



NITROGEN MANAGEMENT EVALUATION FOR FULL-SCALE ADVANCED WATER TREATMENT FACILITY 

 
 

 5.5 
 

5.3 TRAIN 3 - TERTIARY BAF + MF + RO 

Train 3 involves constructing a new tertiary BAF at the AWT site.  BAF filtrate would be treated using 
MF and RO to meet water quality goals.  MF is required to reduce the suspended solids in the BAF 
effluent to protect the downstream RO process.  Similar to Train 2, adding centrate treatment 
would lower the nitrogen loading and subsequently reduce the requirements of filter beds/cells 
volumes, process aeration requirements and supplemental carbon addition.  Four variants of Train 
3 were evaluated and are shown in Figure 5.3. 

5.3.1 Train 3A – N-only Tertiary BAF + MF + RO 

Train 3A utilizes tertiary BAF for full nitrification and relies on RO for removal of the majority of nitrate 
produced by nitrification is captured in the RO brine and discharged to the ocean.    

5.3.2 Train 3B – NdN Tertiary BAF + MF + RO 

Train 3B utilizes tertiary BAF for full nitrification and partial denitrification.  Since the secondary 
effluent does not contain a substantial amount of biodegradable carbon, supplemental carbon 
addition is required for denitrification.  Based on process modeling, approximately 33,800 gallons 
of supplemental carbon would be required daily for denitrification.  With additional nitrate 
removal by RO, the final product water would meet the TN goal of ≤ 3.5 mg/L.   

5.3.3 Train 3C – Centrate Treatment + N-only Tertiary BAF + MF + RO 

Train 3C is identical to Train 3A with centrate treatment upstream to lower the nitrogen loading to 
JWPCP’s mainstream process.     

5.3.4 Train 3D – Centrate Treatment + NdN Tertiary BAF + MF + RO 

Train 3D is identical to Train 3B with centrate treatment upstream to lower the nitrogen loading to 
JWPCP’s mainstream process.     



NITROGEN MANAGEMENT EVALUATION FOR FULL-SCALE ADVANCED WATER TREATMENT FACILITY 

 
 

 5.6 
 

 

 

 

 

Figure 5.3 – Process Schematics for Train 3 Variants 

 



NITROGEN MANAGEMENT EVALUATION FOR FULL-SCALE ADVANCED WATER TREATMENT FACILITY 

 
 

 5.7 
 

5.4 TRAIN 4 – MF + RO 

MF is included in Train 4 to provide pretreatment for the RO process, while all of the nitrogen 
removal is achieved using RO.  Three different variants of this train were evaluated and are shown 
in Figure 5.4. 

5.4.1 Train 4A – MF + RO 

RO is relied upon for the removal of all nitrogen species. The majority of nitrogen is captured in the 
RO brine and discharged to the ocean. This process configuration has been approved by DDW 
for indirect potable reuse.   

5.4.2 Train 4B – Centrate Treatment + MF + RO 

Train 4B is identical to train 4A with centrate treatment upstream to lower the nitrogen loading to 
JWPCP’s mainstream process.   

5.4.3 Train 4C – MF + Two Pass RO 

Train 4C adds a second pass RO to Train 4A to remove additional ammonia from the first pass RO 
permeate.  A portion of first pass RO permeate (63%) would be retreated with second pass RO; 
treated water would be blended with the remaining first pass RO permeate to meet the TN goal 
of less than 3.5 mg/L.   



NITROGEN MANAGEMENT EVALUATION FOR FULL-SCALE ADVANCED WATER TREATMENT FACILITY 

 
 

 5.8 
 

 

 

 

 

 

Figure 5.4 – Process Schematics for Train 4 Variants 

 



NITROGEN MANAGEMENT EVALUATION FOR FULL-SCALE ADVANCED WATER TREATMENT FACILITY 

 
 

 5.9 
 

5.5 TRAIN 5 – SECONDARY MBR + RO 

Train 5 involves constructing a new secondary NdN MBR followed by RO treatment at the AWT site 
(Figure 5.5).  In this configuration, part of JWPCP’s primary effluent would be diverted to the new 
secondary NdN MBR.  JWPCP would continue to treat the remaining flow using the existing HPOAS 
facility.   

 

Figure 5.5 – Process Schematic for Train 5 

 



 

This page intentionally left blank. 

 



NITROGEN MANAGEMENT EVALUATION FOR FULL-SCALE ADVANCED WATER TREATMENT FACILITY 

 
 

 6.1 
 

6.0 PROCESS DESIGN ASSUMPTIONS 

Individual unit processes were sized based on the flows and feed water characteristics discussed 
in this section.  The treatment processes at the JWPCP include screening, grit removal, primary 
clarification, high-purity oxygen activated sludge (HPOAS), and secondary clarification to 
produce non-nitrified secondary treated wastewater.  JWPCP, being a HPOAS plant, is typically 
operated with a low SRT (<2.5 days).  Key design criteria for secondary treatment at JWPCP, as 
applicable to this study, are provided in Appendix A-1. 

6.1 DESIGN FLOWS 

Recoveries and losses for unit processes are shown in Table 6.1 and the design flows are shown in 
Table 6.2.  Each unit process was sized to achieve a final AWT Facility product flow of 150 MGD.  
Detailed flow balances for each process train are shown in the process schematics presented in 
Section 5.0. 

Reverse Osmosis: The single pass RO process was sized as a 3-stage system with 85% recovery.  The 
second pass of the two pass RO system was sized as a 2-stage system with 90% recovery.  Because 
there is an additional brine loss from the second pass of the two pass RO, it was sized with an 
influent flow of 188 MGD rather than the 176 MGD used to size the single pass RO. This allowed 
both RO systems to produce the same final product flow of 150 MGD. 

Membrane Filtration: The MF system was sized as a submerged hollow-fiber system with 95% 
recovery.  For the trains that include two pass RO instead of a single pass RO, the MF system was 
sized for a higher feed flow (198 vs 186 MGD) to account for brine losses from the  second pass of 
the two pass RO. 

Secondary Membrane Bioreactor:  The secondary MBR trains (either retrofit or new) were sized 
based on a waste activated sludge (WAS) loss of 2%, corresponding to a design influent flow of 
180 MGD.  The NdN retrofit option may require derating the four 50-MGD secondary process trains 
by up to 10%. Secondary MBR (retrofit) trains with centrate treatment would not require derating.  
In order to maintain consistency in evaluation, all secondary trains without centrate treatment 
were evaluated for feed flow of 45 MGD per reactor or 180 MGD total.  

Tertiary Membrane Bioreactor: The tertiary MBR trains were sized based on a WAS loss of 2%, 
corresponding to a design flow of 180 MGD.  The benefit of centrate treatment, which results in 
lower secondary effluent nitrogen concentration for tertiary MBR trains, was realized by reducing 
the size of the bioreactor basins, process equipment and carbon addition, when applicable.  For 
the tertiary N-only MBR train with two pass RO, the design flow was increased to 192 MGD to 
account for additional brine loss from the second pass of the two pass RO. 

Tertiary Biologically Activated Filter: The tertiary BAF trains were sized based on a waste sludge loss 
of 2%, corresponding to a design flow of 180 MGD.  The benefit of centrate treatment (lower 
secondary effluent nitrogen concentration) for tertiary BAF trains was realized by reducing the size 
for the filter beds/cells, process equipment and carbon addition.   



NITROGEN MANAGEMENT EVALUATION FOR FULL-SCALE ADVANCED WATER TREATMENT FACILITY 

 
 

 6.2 
 

Centrate Treatment: Centrate flow at JWPCP was assumed to be 6.1 MGD (before thickening).  It 
was assumed that the entire centrate flow would be treated at JWPCP using sidestream 
deammonification based on Kruger’s ANITA™ Mox process. 

Table 6.1 – Recoveries/Losses for Unit Processes 

Unit Processes Recoveries/Losses 

RO Recovery 85% 

Recovery for the Second Pass of the Two Pass RO 90% 

MF Recovery 95% 

Secondary / Tertiary MBR WAS Losses 2% 

Tertiary BAF Backwash Waste Losses 2% 

 

Table 6.2 – Design Flows for Unit Processes 

Unit Processes 
Design Flows 

Influent (MGD) Effluent (MGD) 

UV/AOP 150 150 

Second Pass of the Two Pass RO   

      MF + Two Pass RO Train 100 90 

       N-only Tertiary MBR + Two Pass RO Train 133 120 

RO    

MBR + RO, MF + RO Trains 176 150 

MF + Two Pass RO Train 188 160 

N-only Tertiary MBR + Two Pass RO Train 192 163 

MF   

FAT, FAT + Centrate, BAF + MF Trains 186 176 

Two Pass RO Train 198 188 

Secondary MBR   

N-only, NdN Trains 180 176 

N-only + Centrate, NdN + Centrate Trains 200 196 

Tertiary MBR   

N-only, NdN, N-only + Centrate, NdN + Centrate Trains 180 176 

N-only Tertiary MBR + Two Pass RO Train 196 192 

Tertiary BAF   

N-only, NdN, N-only + Centrate, NdN + Centrate Trains 190 186 

Centrate Treatment 6.1 6.1 

  



NITROGEN MANAGEMENT EVALUATION FOR FULL-SCALE ADVANCED WATER TREATMENT FACILITY 

 
 

 6.3 
 

6.2 WASTEWATER CHARACTERISTICS 

Table 6.3 and Table 6.4 summarize the JWPCP primary and secondary effluent characteristics for 
the period of 2016-2017.  The 90th percentile TN concentrations in the primary and chlorinated 
secondary effluent were 63 and 48.8 mg/L, respectively.  The data presented in Table 6.3 is based 
on a small dataset and the TN concentrations are thought to be overly conservative.  Therefore, 
an alternative approach was employed to estimate the primary effluent TN concentration – by 
adding the expected TN removal via the HPOAS process (~ 10 mg/L) to the 90th percentile TN 
concentration of the chlorinated secondary effluent for which larger dataset was available.   As 
a result, the TN concentrations for the primary and secondary effluent were assumed to be 60 and 
50 mg/L, respectively.  Figure 6.1 shows the process schematic of JWPCP.  The design criteria for 
secondary treatment at JWPCP are provided in Appendix A.1. 

Table 6.3 – JWPCP Primary Effluent Characteristics (Jan 2016 – June 2017) 

Parameter 
COD BOD TKN1 NH41 TN1 TSS Alkalinity1 

pH 
mg/L mg/L mg/L-N mg/L-N mg/L mg/L mg/L as 

CaCO3 

Median 385 234 56.0 46.2 58.4 150 383 6.9 

Average 389 233 56.9 46.1 58.7 158 382 6.8 

Min 217 79 52.8 42.5 54.2 42 365 4.2 

Max 1,067 424 63.8 49.8 65.9 1,120 395 9.9 

90%-tile 435 273 60.8 48.6 63.0 195 394 7.1 

1Non-routine; reflects data from research projects/special sampling. 

Table 6.4 – JWPCP Chlorinated Secondary Effluent Characteristics (Jan 2016- June 2017) 

Parameter 
COD BOD TKN1 NH41 NOX1 TN1 TSS Alkalinity1 TP 

mg/L mg/L mg/L-N mg/L-N mg/L-N mg/L-N mg/L mg/L as 
CaCO3 mg/L 

Median 54 2.6 47.3 45.1 0.13 47.4 9.5 393 0.6 

Average 55 2.7 46.7 44.9 0.13 46.8 10.5 389 0.7 

Min 36 1.8 43.3 37.8 <0.1 43.4 5.4 360 0.5 

Max 170 5.5 48.8 58.5 0.18 49.0 130 405 0.9 

90%-tile 62 3.1 48.7 48.3 0.16 48.8 13.0 401 0.9 

1Non-routine; reflects data from research projects/special sampling. 
[...]
an optimum capacity for the first phase.  The capital and O&M costs for selected treatment trains 
were adjusted by scaling down from 150 MGD of product water in 5 MGD increments.  The 
secondary MBR (Retrofit) can only be scaled down in 50 MGD increments based on the treatment 
capacity of the existing single train at JWPCP.  

The scale down cost adjustments to the capital cost were conducted using the six-tenth rule: 

 

Where, 

CB = approximate cost ($) of equipment with size SB 

CA = known cost ($) of equipment with size SA 

SB/SA = size factor (dimensionless) 

 

The scale down cost adjustments to the O&M cost were conducted using the following formula: 

𝑂𝑂&𝑀𝑀 = �(𝑁𝑁𝐶𝐶𝑃𝑃𝑃𝑃𝑃𝑃 + 𝐶𝐶ℎ𝑃𝑃𝑒𝑒𝐶𝐶𝑒𝑒𝐶𝐶𝐶𝐶𝐶𝐶 + 𝐿𝐿𝐶𝐶𝐿𝐿𝐶𝐶𝑃𝑃 + 𝑅𝑅𝑃𝑃𝐶𝐶𝐶𝐶𝐶𝐶𝑒𝑒𝑃𝑃𝑒𝑒𝑃𝑃𝑅𝑅𝐶𝐶 𝑁𝑁𝐶𝐶𝑃𝑃𝐶𝐶𝐶𝐶 + 𝑆𝑆𝐶𝐶𝐶𝐶𝐶𝐶𝑆𝑆𝐶𝐶 𝐷𝐷𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶) �
𝑆𝑆𝐵𝐵
𝑆𝑆𝐴𝐴
�

+  (𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶 𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶 𝐶𝐶𝑜𝑜 𝐸𝐸𝐸𝐸𝐸𝐸𝐶𝐶𝐶𝐶𝑒𝑒𝑃𝑃𝑅𝑅𝐶𝐶) �
𝑆𝑆𝐵𝐵
𝑆𝑆𝐴𝐴
�
0.6

� (1 + % 𝐶𝐶𝐶𝐶𝑅𝑅𝐶𝐶𝐶𝐶𝑅𝑅𝐶𝐶𝑃𝑃𝑅𝑅𝑒𝑒𝐶𝐶 ) 

Where, 

 SB/SA = size factor (dimensionless), 

Maintenance cost scale down was calculated based on capital cost of equipment 
as shown in the formula above. 

Once the capital and O&M costs were scaled down, the NPVs were calculated for each 
increment.  As shown in Figure 9.1, at product water flows above approximately 35 MGD, there is 
minimal cost difference between each phasing alternative. 

 



NITROGEN MANAGEMENT EVALUATION FOR FULL-SCALE ADVANCED WATER TREATMENT FACILITY 

 

 9.2 
 

 

Figure 9.1 – Capacity vs Cost Curve for RO Product Water from Selected Trains 



NITROGEN MANAGEMENT EVALUATION FOR FULL-SCALE ADVANCED WATER TREATMENT FACILITY 

 

 10.1 
 

10.0 CONCLUSIONS AND RECOMMENDATIONS 

Of the 17 process trains evaluated, the following five cost-effective trains were selected for further 
evaluation: 

 Train 1B - NdN Secondary MBR (Retrofit) + RO 

 Train 2B - NdN Tertiary MBR + RO 

 Train 2E - N-only Tertiary MBR + Two Pass RO 

 Train 4C - MF + Two Pass RO and, 

 Train 5 - NdN Secondary MBR + RO   

These trains were evaluated against criteria including: ability to meet water quality goals; 
operational complexity (technology); operational reliability and redundancy; technology 
maturity; RO product water NPV (cost); environmental impact; constructability.   

RECOMMENDED NEXT STEPS 
This report identified potential issues with each of the five shortlisted process trains.  In order to 
address these issues, additional literature review, process modeling, detailed conceptual design, 
expert review, and field testing are recommended.   

The recommended next steps for each train are as follows: 

 Train 1B – NdN Secondary MBR (Retrofit) + RO 

o Construct a process line to convey JWPCP primary effluent to the AWT 
Demonstration Facility for testing of the secondary MBR process. 

o Further develop the NdN secondary MBR retrofit design concept, similarly to that 
which was conducted previously for the tertiary MBR. 

o Refine the cost estimate to Class 4 level using the information obtained from a BIM 
model, to be created as part of the conceptual design.   

o Assess operational and water quality performance of the NdN secondary MBR at 
the AWT Demonstration Facility.   

o Evaluate the impact of flow variation on the performance of secondary MBR and 
HPOAS reactors. 

o Identify operational requirements for obtaining regulatory pathogen removal 
credits. 

 



NITROGEN MANAGEMENT EVALUATION FOR FULL-SCALE ADVANCED WATER TREATMENT FACILITY 

 

 10.2 
 

 Train 2B - NdN Tertiary MBR + RO (Base case process train from feasibility report and design 
basis of the AWT Demonstration Facility) 

o Assess the operational and water quality performance of the NdN tertiary MBR at 
the AWT Demonstration Facility, especially with respect to its supplemental carbon 
consumption for denitrification.   

o Identify operational requirements for obtaining pathogen removal credits. 

 Train 2E - N-only Tertiary MBR + Two Pass RO 

o Add a second pass RO to the AWT Demonstration Facility. 

o Assess the operational and water quality performance of N-only tertiary MBR and 
Two Pass RO at the AWT Demonstration Facility. 

o Investigate the implications of Two Pass RO on the downstream UV/AOP process 
performance, treated water quality, and regulatory approval. 

o Identify operational requirements for obtaining pathogen removal credits. 

 Train 4C - MF + Two Pass RO 

o Investigate the membrane performance of the MF system treating non-nitrified 
secondary effluent. 

o Develop a more detailed conceptual design, similar to that which was conducted 
previously for tertiary MBR, and create a BIM model for a submerged MF. 

o Refine the cost estimate to Class 4 level. 

o Investigate implications of two pass RO on the downstream UV/AOP process 
performance, treated water quality, and regulatory approval. 

 Train 5 - NdN Secondary MBR + RO   

o Construct a process line to convey JWPCP’s primary effluent to the AWT 
Demonstration Facility for testing of secondary MBR process. 

o Further develop the NdN secondary MBR design concept, similar to that which was 
conducted previously for the tertiary MBR. 

o Refine the cost estimate to Class 4 level using the information obtained from a BIM 
model, to be created as part of the conceptual design.   

o Assess the operational and water quality performance of the NdN secondary MBR 
at the AWT Demonstration Facility. 

 



NITROGEN MANAGEMENT EVALUATION FOR FULL-SCALE ADVANCED WATER TREATMENT FACILITY 

 

 10.3 
 

o Evaluate the impact of flow variation on the performance of secondary MBR and 
HPOAS reactors. 

o Identify operational requirements for obtaining pathogen removal credits. 

Once these additional investigations and demonstration testing have been conducted, further 
discussions should take place to determine which process train should be employed in a full-scale 
AWT (up to 150 MGD) to achieve the overall goals of the Regional Recycled Water Program. 



 

This page intentionally left blank. 

 



NITROGEN MANAGEMENT EVALUATION FOR FULL-SCALE ADVANCED WATER TREATMENT FACILITY 

 

 11.1 
 

11.0 REFERENCES 

California Energy Commission (2011).  A review of transmission losses in planning studies. 
http://www.energy.ca.gov/2011publications/CEC-200-2011-009/CEC-200-2011-009.pdf 

 
Liu, M., Smal, N., Barry, J., Morton, R., Tank, C., Friess, P., Bell, J., Zhao, H. (2015).  Pilot-scale 

evaluation of ANITA™Mox for centrate nitrogen removal at the Joint Water Pollution 
Control Plant. WEFTEC Proceedings. 

 
Metropolitan Water District of Southern California (2016).  Potential Regional Recycled Water 

Program Feasibility Study – Report No. 1530.  
 
Sanitation Districts of Los Angeles County (2016).  Evaluation of technology options for nitrogen 

treatment at the Joint Water Pollution Control Plant, Final Report. 
 
Sanitation Districts of Los Angeles County and Metropolitan Water District of Southern California 

(2012).  Joint Water Purification Pilot Program – Pilot study of advanced treatment 
processes to recycle JWPCP secondary effluent, Final Report. 

 
SoCal Edison (2015).  Corporate responsibility report.  

https://www.edison.com/content/dam/eix/documents/aboutus/citizenship/2015-eix-
corporate-responsibility-report.pdf 

 
State Water Resources Control Board (2015).  Regulations related to recycled water, July 2015. 
 
 
 
 
 
 
 
 
 
 
 
 
  



 

This page intentionally left blank. 

 



 

 

APPENDICES 
 
 

 

 
  
 



 

This page intentionally left blank. 

 



NITROGEN MANAGEMENT EVALUATION FOR FULL-SCALE ADVANCED WATER TREATMENT FACILITY 

  A.1 
 

 DESIGN CRITERIA FOR UNIT PROCESSES 

Design criteria used for developing cost estimates for each unit process are discussed in this 
section.  These design criteria were used to calculate the capital and O&M costs for each unit 
process, provided in Appendices B and C. 

A.1 JOINT WATER POLLUTION CONTROL PLANT 

Design criteria for secondary treatment at JWPCP are presented in Table A.1.  JWPCP has four 
process trains, each rated at 100 MGD dry weather flow and 175 MGD wet weather flow.  Each 
train is further divided into 50-MGD modules with a dedicated set of bioreactor basins and 
secondary clarifiers.   

  



NITROGEN MANAGEMENT EVALUATION FOR FULL-SCALE ADVANCED WATER TREATMENT FACILITY 

  A.2 
 

Table A.1 – Design Criteria for Secondary Treatment at JWPCP 

Parameter Units Value 

Bioreactor Basins 

Number of Trains - 4 

Design Daily Flow per Train MGD 100 

Storm Flow Capacity per Train MGD 175 

Number of Bioreactors Basins per Train - 2 

Volume of Bioreactor, Each MG 5.26 

Number of Stages in Bioreactor, Each - 4 

Cell Residence Time (Total System Solids) days 3.5 

Hydraulic Retention Time  hours 2.5 

F/M Ratio  lb BOD5-day/lb MLVSS 0.81 

Oxygen Required per Train tpd of oxygen 90 

Oxygen Required, Total tpd of oxygen 360 

Total Oxygenation Capacity Available tpd of oxygen 625 

Secondary Clarifiers 

Number of Trains - 4 

Design Daily Flow per Train MGD 100 

Number of Clarifiers per Train - 52 

Volume per Clarifier MG 0.37 

Total Clarifier Volume per Train MG 19.1 

Overflow Rate gpd/ft2 548 

Hydraulic Retention Time  hours 4.6 

Total Surface Area per Train ft2 182,364 

Waste Activated Sludge System 

Number of Pumps - 3 

Capacity per Pump MGD 2.52 

Return Activated Sludge System 

Number of Pumps - 6 

Capacity per Pump MGD 75 

Total Return Sludge Flow Capacity % of Q 60 

 



NITROGEN MANAGEMENT EVALUATION FOR FULL-SCALE ADVANCED WATER TREATMENT FACILITY 

  A.3 
 

A.2 CENTRATE TREATMENT 

The centrate treatment design was based on treating centrate prior to thickening (pre-DAF).  
Centrate flow and characteristics from JWPCP were provided to the vendor (Veolia) and design 
information obtained from the vendor was used to develop the cost estimates.  The percent 
removal efficiency for ammonia and TIN shown in Table A.2 were similar to those observed by 
Sanitation Districts during a pilot study at JWPCP using ANITA™Mox system. 

Table A.2 – Design Criteria for ANITATM Mox MBBR for Centrate Treatment. 

Parameter  Unit Value 

Influent 

Flow MGD 6.1 

COD mg/L 365 

TSS mg/L 195 

NH4-N mg-N/L 620 

Minimum Alkalinity mg-CaCO3/L 2,300 

Minimum Temperature oC 30.0  

Reactor Configuration 

Number of Reactors -- 7 

Total Reactor Volume ft3 529,200 

Media Type -- Anox-Kaldnes K5 

Media Specific Surface Area m2/m3 800 

Media Fill % 46 

Total Media Volume ft3 240,744 

Total Process Air Blower Capacity scfm 16,520 

Aeration System Type -- Medium Bubble 

Residual Do, Max Month mg/L 1.5 

Effluent 

NH4 Removal % 80-85 

TIN Removal % 70-75 

 

 

 

  



NITROGEN MANAGEMENT EVALUATION FOR FULL-SCALE ADVANCED WATER TREATMENT FACILITY 

  A.4 
 

A.3 SECONDARY MEMBRANE BIOREACTOR  

Table A.3 shows the design criteria for N-only Secondary MBR (Retrofit) – with and without centrate 
treatment.  Each concept includes converting four HPOAS trains into MBR.   

Table A.4 presents the design criteria for the NdN Secondary MBR (Retrofit) – with and without 
centrate treatment as well as new NdN Secondary MBR.  The new NdN Secondary MBR was 
conceptualized with three trains of 60 MGD each to maintain design consistency with the new 
Tertiary MBR.  The membrane system equipment was sized to handle peak flows of up to 50% 
higher than the design flow (peaking factor of 1.5).  When converted to secondary MBR, the four 
MBR trains at JWPCP will handle up to 300 MGD of wet weather flow and the remaining four HPOAS 
trains will handle another 400 MGD of wet weather flow.  

  



NITROGEN MANAGEMENT EVALUATION FOR FULL-SCALE ADVANCED WATER TREATMENT FACILITY 

  A.5 
 

Table A.3 – Design Criteria for N-only Secondary MBR (Retrofit) 

Parameter Units 
N-only 

Secondary MBR  
(Retrofit)  

N-only 
Secondary MBR 

(Retrofit) with 
Centrate  

Influent 

Flow MGD 180 200 

Number of Trains  4 4 

Flow per Train MGD 45 50 

TN mg/L 60 50 

COD mg/L 395 395 

TP mg/L 7.7 7.7 

Alkalinity mg/L as CaCO3 380 380 

Bioreactor Configuration 

SRT, Total days 10 10 

Total Volume (Bioreactor + Membrane) MG 58.2 58.2 

HRT, Total hours 7.8 7.0 

Aerobic HRT % of total HRT 82% 82% 

RAS Flow (entering membrane tanks) times Q 4 4 

Mixed Liquor Characteristics 

Aerobic MLSS mg/L 3,950 4,360 

Membrane MLSS mg/L 5,210 5,760 

Aerobic VSS/TSS % 77% 77% 

Process Aeration scfm 253,932 250,272 

Fine Bubble Diffused Aeration  % of Total 25% 25% 

Waste Activated Sludge 

Flow MGD 4.6 4.6 

COD lb/d 233,596 257,232 

TSS lb/d 201,608 222,344 

Membrane System Design 

Membrane Instantaneous Flux gfd 14.1 14.1 

Membrane Surface Area Per Cassette ft2 17,760 17,760 

Number of Membrane Cassettes - 748 832 

Scour Air Flow Per Cassette scfm 250 250 

 

  



NITROGEN MANAGEMENT EVALUATION FOR FULL-SCALE ADVANCED WATER TREATMENT FACILITY 

  A.6 
 

Table A.4 – Design Criteria for NdN Secondary MBR 

Parameter Units 
NdN 

Secondary 
MBR (Retrofit) 

NdN 
Secondary 

MBR (Retrofit) 
with Centrate  

NdN 
Secondary 

MBR 

Influent 

Flow MGD 180 200 60 

Number of Trains  4 4 3 

Flow per Train MGD 45 50 60 

TN mg/L 60 50 60 

COD mg/L 395 395 395 

TP mg/L 7.7 7.7 7.7 

Alkalinity mg/L as CaCO3 370 370 370 

Bioreactor Configuration 

SRT, Total days 12 12 12 

Total Volume (Bioreactor + Membrane) MG 58.2 58.2 51.3 

HRT, Total hours 7.8 7.0 6.8 

Anoxic HRT % of total HRT 44% 36% 41% 

Aerobic HRT % of total HRT 38% 45% 38% 

RAS Flow (entering membrane tanks) times Q 4 4 4 

Mixed Liquor Characteristics 

Aerobic MLSS mg/L 4,540 4,990 5,140 

Membrane MLSS mg/L 6,000 6,600 6,810 

Aerobic VSS/TSS % 76% 77% 77% 

Process Aeration scfm 184,688 190,880 129,498 

Fine Bubble Diffused Aeration  % of Total 100% 100% 100% 

Waste Activated Sludge 

Flow MGD 3.8 3.8 3.4 

COD lb/d 222,692 244,360 223,581 

TSS lb/d 193,344 212,684 194,088 

Membrane System Design 

Membrane Instantaneous Flux gfd 14.1 14.1 14.1 

Membrane Surface Area Per Cassette ft2 17,760 17,760 17,760 

Number of Membrane Cassettes - 748 832 750 

Scour Air Flow Per Cassette scfm 250 250 250 

 

  



NITROGEN MANAGEMENT EVALUATION FOR FULL-SCALE ADVANCED WATER TREATMENT FACILITY 

  A.7 
 

A.4 TERTIARY MEMBRANE BIOREACTOR 

Table A.5 shows the design criteria for N-only Tertiary MBR – with and without centrate treatment.  

Table A.6 presents the design criteria for the NdN Tertiary MBR – with and without centrate 
treatment.  Each concept includes three new MBR trains each with a capacity of 60 MGD.  The 
tertiary MBR trains are designed are scalping facilities with an assumption that they will always 
operate at constant flow. 

Table A.5 – Design Criteria for N-only Tertiary MBR 

Parameter Units N-only Tertiary 
MBR 

N-only Tertiary 
MBR with 
Centrate 

Influent 

Flow MGD 180 180 

Number of Trains 
 

3 3 

Flow per Train MGD 60 60 

TN mg/L 50 40 

COD mg/L 49 49 

TP mg/L 2.0 2.0 

Alkalinity mg/L as CaCO3 370 370 

Bioreactor Configuration 

SRT, Total days 10 10 

Total Volume (Bioreactor + Membrane) MG 20.6 17.0 

HRT, Total hours 2.7 2.3 

Aerobic HRT % of total HRT 69% 63% 

RAS Flow (entering membrane tanks) times Q 4 4 

Mixed Liquor Characteristics 

Aerobic MLSS mg/L 3,360 3,884 

Membrane MLSS mg/L 4,460 5,170 

Aerobic VSS/TSS % 37% 36% 

Process Aeration scfm 89,724 70,389 

Waste Activated Sludge 

Flow MGD 1.7 1.4 

COD lb/d 33,612 31,398 

TSS lb/d 62,301 60,621 

Membrane System Design 

Membrane Instantaneous Flux gfd 16.8 16.8 

Membrane Surface Area Per Cassette ft2 17,760 17,760 

Number of Membrane Cassettes - 630 630 

Scour Air Flow Per Cassette scfm 150 150 



NITROGEN MANAGEMENT EVALUATION FOR FULL-SCALE ADVANCED WATER TREATMENT FACILITY 

  A.8 
 

 

Table A.6 – Design Criteria for NdN Tertiary MBR 

Parameter Units NdN Tertiary MBR  NdN Tertiary MBR 
with Centrate 

Influent 

Flow MGD 180 180 

Number of Trains 
 

3 3 

Flow per Train MGD 60 60 

TN mg/L 50 40 

COD mg/L 49 49 

TP mg/L 2.0 2.0 

Alkalinity mg/L as CaCO3 370 370 

Bioreactor Configuration 

SRT, Total days 10 10 